Recommended laxative therapy for cancer-associated constipation

Day 0*
Senokot-S® (2 tabs po hs)
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No BM by noon
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Day 1** Continue previous day’s
Senokot-S® (2 tabs po BID) laxative therapy
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No BM by noon <1 BM/day >2 BM/day
Day 2 add A Increase laxative Decrease laxative
Dulcolax® (3 tabs po BID) > therapy as per therapy by 25% to [
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Day 3: titrate

Senokot® (3-4 tabs po BID to TID) »

Dulcolax® (2-3 tabs po BID to TID) tabs = tablets
BID . = twice a day
TID = three times a day
po = per os (orally)
hs = bedtime
MOM = milk of magnesia
BM = bowel movement
AM — morning
Mg = magnesium
pr = per rectum
Day 4: ac = before meals. '
] Rule out imp.action —_— ’ First day of opiod
¢ analgesia, no preexisting
constipation
Start here if daily oral
Impaction No Impaction ) A morphine equivalent > 120 mg
Note: 1 Senokot tab reverses morphine
15-20 mg po

No BM by noon
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Lubricate Rectum . Administer 1 or 2 of the following:

Give analgesic & sedative Lactulose (45-50 mL po), MOM with cascara 30 mL
Disimpact ) Mg citrate (8 oz po)

Give enemas until glear Dulcolax® suppository (1 pr)

Increase daily laxative therapy Fleet® enema (1 pr)

as per flow diagram Also consider Reglan® 10-30 mg po ac and hs

Adapted From Levy, MH (1991) Constipation and diarrhea in cancer patients. Cancer Bulletin 43: 412-422
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